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c £r Si Mn P ] Al Nb
0,41 - 0,32 0,56 0,022 0,008 0,025 < 0,005
Ti Sm Mo W Cu Mi Co Cr
< [,005 = 0,005 0,02 < (0,005 0,03 0,37 0,02 047
A Fe Ta b Au Ag Pt Pd
< (0,005 Rest/Bal - - - - -
Mg B Be Sb As N2 Ir Cd
- = 0,005 - - - -
Zn Pb Sr Sc Ca Bi H2 o2
- = 0,005 - - - - -
Ce Sm Ma Fe203 Si02 Al203 Se Ceqg
Table 5: Chemical composition of specimen 03a [%:]
C Zr Si Mn P 5 Al MNb
0,16 - 0,25 1,49 0,021 0,008 0,02 < 0,005
Ti 3N Mo w Cu Mi Co Cr
< (,005 = 0,005 0,02 < [,005 0,05 0,01 0,02 0,04
v Fe Ta Y Au Ag Pt Pd
= (0,005 Rest/Bal - - - -
Mg B Be Sb As N2 Ir Cd
- < 0,005 - - - - -
Zn Pb Sr Sc Ca Bi H2 02
- < 0,005 - - - - - -
Ce Sm Ma Fe203 Si02 Al203 Se Ceq

Table 12: Chemical composition of specimen HP 04a [%]
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Fig. 5: Load- horizental elongation between M6 and M8, specimen 03a

Fig. 8: Specimen 03a after the test
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Fig. 12: Load - vertical displacement of point M7, specimen 04a

Fig. 15; Specimen 04a after the test
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Fig. 15; Specimen 04a after the test
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Fig. 35: Load — horizontal elongation between MG and M8, specimen 09

Fig. 39: Specimen 09a after the test



specimen-

elongation at

specimen no. & (Ryo.2) [N!ﬁ'lmmz] fra-iu re

[mm] [N/mm?] %]
03a 10,0 348 658 6.0

Oda 10,0 294 616 10,3
08a 10,0 364 694 8.4

08 10,0 383 596 11.9
0% 10,0 373 700 6,2

09 10,0 307 493 263

05 10,0 337 545 19.9

Table 1: Results of the tensile tests made of steel cast according to DIN EN 10002-1

elongation at

specimen no. fﬁiﬁﬂgg {2:02} N Ilr?*immzl frac;iure
[mm] | [N/mm?] (4]
HP D4a 94 420 ard 2572
HF 0Ba 05 410 H82 25 4
HF 08 04 385 ST 25 4

Table 2: Results of the tensile tests made of hollow sections according to DIN EN 10002-1




specimen

specimen

test

notched bar im-

desgination no. tem;:[-éro?ture p;;jtnﬁla;re
1 RT =+22 10
03a 2 RT =+22 g
3 RT =+22 7
1 RT =+24 10
04a 2 RT =+24 10
3 RT =+24 16
1 RT =+22 12
08a 2 RT =+22 8
3 RT =+22 10
1 RT =+22 10
08 2 RT =+22 28
3 RT =+22 40
1 RT =+22 10
09a 2 RT =+22 11
3 RT=+22 10
1 RT =+22 70
09 2 RT =+22 96
3 RT =+22 76
1 RT =+23 13
05 2 RT =+23 15
3 RT =+23 14

Table 3: Results of the notched bar impact tests according to DIN EN 100451




Her purfti ég ao taka akvoroun.

» Eg labbadi Ut i skdg i Karlsruhe. bad satu prir
englar a 6xlunum a mer. Einn var verktaki,
annar var eigandi og sa pridji var byggingar-
fulltrai.

* Og eftir langa gongu og rok fram og til baka
sagdi byggingarfulltruaengillinn:

e bu tekur enga aheettu fyrir almenning. bu hefur
ekkert leyfi til sliks.

 Og ég hringdi til Islands og sagdi: Alea iacta est






